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LARPM/CIPE T/Tes t ingl 2023 -2 4 I

To,
MT. SAYANTAN BASAK
M/s. rrc Limited Paperboards & Speciarty papers Division,
Unit-Bollaram, Anrich Industrial Estate,
Bollaram Village, Jinnarammandal,
Sangareddy, Telanga na - 502325
Mob:9007755038

Date- 09.10.2023

Sub -Test Report -Reg.

Dear Sir,

Ref No: 1) ssF dated 01.08.2022 & emait dated 30.06.2022 & 16.06.2023
2) our work order No.: LARpM/BBS./2022-23137 dated 0g.09.2022

With reference to the above cited subject, please find enclosed herewith Test Report No. 009ggdated 09.10.2023.

Kindly acknowledge the receipt of the same.

Thanks & Regards,

,$ff*
(Principal Scientist)

Encl: As above
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CFRTIFICATF OF AN{LYSrS AS prR rso 170g8:.0'r

LARPM/CIPET/Testi n g/2 023 -2 4 I

To,
I\tUs.ITC Limited Paperboards & Specialty papers Division,
Unit-Bollaram, Anrich Industrial Estate,
Bollaram Village, Jinnarammandal,
Sangareddy, Telangana - S023Zs

Sub -Test Report-Reg.

Dear Sir,

Ref No : 1) ssF dated 01.08.2022 & emait dated 30.06.2022 & 16.06.2023
2) our work order No.: LARpMIBBS.t2022-23fl37 dated 08.09.2022

With reference to the above, the submitted sample was analyzed as per ISO 17088:2021 . The summary detail
of testing & analysis is given below:

Company Name & Address

Sample Details
Test Report No
Date of Receipt of sample
Date of Initiation
Date of Completion
Percentage of Compostabilify
In 180 days
Requirement of Compostability in z 90 o/o

180 days as per ISO 17088:2021

The sample submitted by M/s. ITC Limited Paperboards & speciatty Papers Division is compostable and the
percentage of compostability in 180 days reported vide test report No. 009gg is 90.g1%.

The-su-bmitted sample also complies with the terms of compostability seed germination and disintegration asperISO 17088:2021.

Thanks & Regards,

hA,-
Dr. Akshay'a Kumar Palai

(Quality Manager)
Encl : Analysis Report

Date-O9.10,2023

: M/s.ITC Limited Paperboards & Specialty papers Division,
Unit-Bollaram, Anrich Industrial Estate,
Bollaram Village, Jinnarammandal,
Sangareddy, Telangana - 502325

: "FiloPack/FiloBev/FiloTub,, - as stated by the party
: 00988 & dated 09.10.2023
: 08.09.2022
: 20.01.2023
: 09.10.2023
: 90.81
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ANALYSIS REPORT

Issued to
M/s.ITC Limited Paperboards & Specialty papers Division,
Unit-Bollaram, Anrich Industrial Estate,
Bollaram Village, Jinnarammandal,
Sangareddy, Telangana - 502325

Customer Ref. No. & Date
Work order Ref. No. & Date

As ner S
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Report No. : 00988
Date :09.10,2023

SSF dated 01.08.2022 & emait dated 30.06.2022 & 16.06.2023
LARPM/BBS./2022-23 1137 dated 08.09.2022

C
A: PARTICULARS OF SAMPLE SUBMITTED

a)

b)

c)

d)

e)

Name of the Sample

Grade/verity /Type/ Sizel Class etc.

Code No.

Quantity (pcs.,/mtr/gmlnos)

Mode of packing
(Sealed carton/polypouch/container or not)
Date of receipt of sample

Date of Perfornance of test
Any other information

"FiloPacMFiloBev/FiloTub,,-as stated by the party.
Nil.
Nil.
500g.

Packed in Carton.

08.09.2022

20.01.2023 - 09.10.2023

Interim Report No. 00923 dated 03.08.2023

f)
g)

h)

PART B: SUPPLEMENTARY INFORMATION
a) Reference to sampling procedure
b) Supporting documents for

Measurements taken and results derived
like graphs, tables, sketches anVor
Photographs as appropriate to
test report ifany (to be attached)

c) Deviation from the test methods as
Prescribed in relevant ASTM/ISO/BIS/
Work Instructions, If any-

G-+;v.4,tvwy
Mr. Pinaki Chafterjee
(Technical Manager)

AUTHORISED SIGNATORY

: Drawn & Supplied by the party

: As per part -C

: Nil

NW,Ofrb
Dr. AkshayalKumai lalai

(Quality Manager)
AUTHORISED SIGNATORY
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rt No : 00988
Date : 09.10.2023

Report No : 00988

SI.
No

Name of the Test
Test

Method/Standard Unit Results Obtained Specified
Requirements

Sample Details: "F'iloPack8iloBev/FitoTub as stated by the party

1. Material Identification FTIR/DSC

Paper material , one side
ethylene acrylic based

dispersion coating
& other side CaCos based

dispersion coating

, Disintegration
(Dry mass remains in2mm

sieve after 84 days)

Cl.6.2 of
ISO 17088:2021

% 8.00

Not more than
l0% of its

original dry
mass

3.
Ultimate aerobic
Biodegradation

(with reference to l00oZ
degradation of positive

reference)

CI.6.3.1 of
ISO 17088:2021

ISO:14855-1
%

90.81
(at the end of

I 80 days )

>90
(at the end of the

test period not
more than 180

days.)

4. Plant Growth study

a) Monocotyledon

(Rice)

% Seed Emergence

b) Dicotyledon

(Mung)

% Seed Emergence

Ct.6.4.3 of
ISO 17088:2021

(Annex C)

%

%

95.73

96.03

>90

>90

@^-,r+aL6,,,to.r2
Tft.Pinaki Chatterjee
(Technical Manager)

AUTHORISED SIGNATORY

/\")%^.p.@D
Dr. Akshaja Kumar Palai

(Quality Manager)
AUTIIORISED SIGNATORY
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CIPET : SARP . LABORATORY FOR ADVANCED RESEARCH IN POLYMERIC MATERIALS
Ik Dept. of Chemicals & Petrochemicals, Ministry of Chemicats & Fertilizers, Govt. of lndiarlP

futc crper

PART C: TEST RESULTS

B/25, C.N.l. Complex, Patia, Bhubaneswar-751 024, Odisha
Ph : 0674 - 2742852, 2740173, Fax: 0674 - 2140463
E-mail : larpm@cipet.gov.in, Web : www.larpm.gov.in

AIIALYSIS REPORT
Page: 03 of04

rt No : 00988
Date : 09.10.2023

aP-Lr1^fu;>o,o..^*-ffr.Pinaki Chatterjee
(Technical Manager)

AUTHORISED SIGNATORY

l^.(]^i/\(,ysrfito.M9
Dr. Akshaya Kumar Palai

(Quality Manager)
AUTHORISED SIGNATORY

Name of the Test

Acute Ecotoxic Effects to earthworm
Survival of adult earthworm
atthe end of7 days

Cl.6.4.4 of ISO
17088-202r
(Annex D)

> 90Yo ofthose from
the corresponding

blank compost

Survival of adult earthworm
atthe end of14 days

Biomass at the end of
14 days

Chronic Ecotoxic Effects to earthworm
Survival of adult earthworm
at the end of28 days

Cl. 6.4.5 of ISO
17088-2021
(Annex E)

> 90Yo ofthose from
the corresponding

blank compost

Note: The detailed observation on biodegradabiliq, test is enclosed as Annexure_I.

sl.
No

Test
Method/Standard

Unit Results obtained Specified
Requirements

5.

a.
% r00

b.
% 100

c.
% 98.25

6.

a.
% 100

b. Offspring at the end of
56 days % 93.6

c. Biomass at the end of
56 days % 100
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WDept
frte crpEr
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Ph :0674 - 2742852,2740173, Fax: 06T4 - 2740463
E-mail : larpm@cipet.gov.in, Web : www.larpm.gov.in

PART C: TEST RESULTS
Report No.: 00988

Date: 09.10.2023
Sl. No

Name of the Test
Test Method/

Standard Unit
Results obtained Specified

Requirements (*)

7. Heavy metals concentration

a Arsenic (As)

rSo 17088:
2021

mg/kg

0.03 l0

b Cadmium (Cd) 0.01 5

c Chromium (Cr) 0.82 50

d Copper (Cu) 0.71 300

e Lead (Pb) 1.06 100

f Mercury (Hg) 0.01 0.l5

o6 Nickel (Ni) 0.86 50

h Zinc (Zn) 1.18 1000
(*)-BasedonthesolidwastemanagementRules,20l6notifiedo,oa*a
Ctrn4lg Cbange, Govemment of India.

Note: 1.

2.
J.
4.
5.

6.

This Test Report I Certificate is issued only for the samples submitted to CIpET:SARP-LARpI\,I.
The results stated above related only to the items tested.
The quality ofthe subsequent production lot has to be ensured by the purchaser.
This Test Report shall not be reproduced except in full without the written approval of the laboratory.
Any anomaly/discrepancy in this report should be brought to the notice of CIPET:SARP-LARPM
within 30 days from the date of issue.
Subcontracted Tests (if any): Nil.

** End of the Report **

/--\
(*+*t"y1rvY2
Mr. Pinaki Chatterjee
(Technical Manager)

AUTIIORISED SIGNATORY

N%1owY
Dr. Akshaja KumYr'Palai

(Quality Manager)
AIITHORISED SIGNATORY

ANALYSIS REPORT
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TR.No.-00988 ANALYSTS RESULT Date : 09.10.2023

ORSTRVATION FOR BIODFGRADABILITY TITST AS PER ISO 17088:'021
To

M/s.ITC Limited Paperboards & Specialty Papers Division,
Unit-Bollaram, Anrich Industrial Estate,
Bollaram Village, Jinnarammandal,
Sangareddy, Telangana - 502325

Date of Initiation
Date of Completion

: 20.01.2023
z 09.10.2023

1. Sample detail: FiloPack/FiloBev/FiloTub - as stated by the party.
2. Material Identification by DSC & FTIR: DSC & FTIR graph indicates the base material of the supplied

sample is Paper material , one side ethylene acrylic based dispersion coating & other side CaCo: based
dispersion coating.

3. Observation: -
a. Conditions of reaction mixtures

origin of compost: vermicompost, garden waste, Municipality waste Reaction
Temperature
Dry Solid
Volatile Solid
Test duration
Reference material
Volume of reaction vessel

58"C (+2"C)
s2.74(%)
30.2e (%)
I 80 days
Cellulose
3000 ml

of

'.zlvr6v{-6: ?'tofr
'innlri Choffnrjer"

4ilr%loil0
Dl,. rtlurLrrl'rr I(urrrrr Pultrl

(Quality Manager)
AUTHORISED SIGNATORY

(Technical Manager)
AUTIIORISED SIGNATORY

test medium:-
Sl. No. Compostinq Vessel pH(before) pH(After)

I Blank I 7.4 7.3
2 Blank 2 7.3 t-3
5 Blank 3 7.5 7.4
4 Positive I 7.3 7.4
5 Positive 2 7.6 7.5
6 Positive 3 7.5 7.4
7 Nesat vel 7.6 7.5
8 Negat ve2 7.7 7.5

9 Negative 3 7.6 7.4
l0 Sample-1 7.4 7.3

1l Sample-2 7.5 7.5

t2 Sample-3 7.7 7.6
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110

4. Resulfi Percentage biodegradation relative to positive reference

MEArr(%) :90.81Yo
The reference material-cellulose ("/") : 100

Biodegradation Graph of Sample & Cellulose

*-Avgsample <-AvgCellulose

60 7A 80 90 100 110

t{o of Days

5. Visual Observation:-
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Week I \ileek 2 \ileek 3 Week4 Week5
Structure Paper Paper Paper Paper Paper

Moisture Appropriate
moisture Level

Appropriate
moisture [rvel

Appropriate
moisture Level

Appropriate
moisture Level

Appropriate
moisture Level

CoIor White White White White White

FungaI
I)evelopment

None None None None None

SmelI Organic/dirt like Organic/dirt like Organic/dirt like Organic/dirt like Organic/dirt like

----t

*,xy#;,"?t;[*
(Technical Manager)

AUTIIORISED SIGNATORY

Ny-*- 1;t''uo't')
Dr. Aksliaya Kumar Palai

(Quality Manager)
AUTIIORISED SIGNATORY

180
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Week 6 Week 7 Week 8 Week 9 Week 10
Structure Paper Paper Paper Paper Paper
Moisture Appropriate

moisture Level
Appropriate

moisture Level
Appropriate

moisture Level
Appropriate

moisture Level
Appropriate

moisture Level
Color White White White White White

FungaI
Develonment

None None None None None

SmelI Organic/dirt like Organic/dirt like Organic/dirt like Organic/dift like Organic/dirt like

Week 1l Week 12 Week 13 Week 14 Week 15

Structure Disintegration
initiated

Disintegration
observed

Disintegration
observed

Disintegration
observed

Disintegration
observed

Moisture Appropriate
moisture Level

Appropriate
moisture Level

Appropriate
moisture Level

Appropriate
moisture Level

Appropriate
moisture Level

Color

Fungal
Development

None None None None None

Smell Organic/dirt like Organic/dirt like Organic/dirt like Organic/dirt like Organic/dirt like

Week 16 Week 17 Week 18 Week 19 Week 20

Structure Disintegration
observed

Disintegration
observed

Disintegration
observed

Disintegration
observed

Disintegration
observed

Moisture Appropriate
moisture Level

Appropriate
moisture Level

Appropriate
moisture Level

Appropriate
moisture Level

Appropriate
moisture Level

Color

Fungal
Development

None None None None None

Smell Organic/dirt like Organic/dirt like Organic/dirt like Organic/dirt like Organic/dirt like

Week 21 Week22 Week 23 Week 24 Week25126

Structure Disintegration
observed

Disintegration
observed

Disintegration
observed

Disintegration
observed

Disintegration
observed

Moisture Appropriate
moisture Level

Appropriate
moisture Level

Appropriate
moisture Level

Appropriate
moisture Level

Appropriate
moisture Level

Color

Fungal
Develooment

None None None None None

Smell Organic/dirt like Organic/dirt like Organic/dirt like Organic/dirt like Organic/dirt like

@-+-.h4)#?pu,>
Mr.Pinaki Chatterjee
(Technical Manager)

AUTHORISED SIGNATORY

/Wr%E \trDo%
Dr. Akshaja Kumar Palai

(Quality Manager)
AUTHORISED SIGNATORY

,'dtc; vy.tv..LvzJ
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6. FTIR Analysis:-

3301 64cm-1,96.05%R

1732.53cm-1, 78.4Y6R

1377.uffii,B&ovhR f

t"
/
I 1160.49cm1, 82.m%R

1463.28cm1, 77.78%R

7m.28mJ,81.59%R

2U9.25cn-1 , 57 .70ohR

Wave number (c--') Possible Nature of Bond

2917.19,2849.25 CH Stretch

1704.91,1732.53 C=O Stretch

1463.28 CH Bend

719.44 CHz Rock

GP-L,4D426r2.,1ov,)
Mr.Pinaki Chatterjee
(Technical Manager)

AUTIIORISED SIGNATORY

+il%,,?,o%
Dr. Akshaya Kumar Palai

(Quality Manager)
AUTIIORISED SIGNATORY

TR.NO.-00988 ANALYSIS R.ESULT



TR.NO. -00988 ANALYSIS RESULT
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Date : 09.10.2023

6.1 f,'TIR Analvsis:-

3694.11cm'l, 90.060/6R ----1161.35cllts1, 89.'l6o/6R

Wave number (cm-') Possible Nature of Bond

139s.72 V3 Asymmetric stretch

872.35 Vz out of plane bend

712.14 Va In plane bend

\o,1v,,*';
Mr.Pinaki Chatterjee
(Technical Manager)

AUTIIORISED SIGNATORY
(Quality Manager)

AUTHORISED SIGNATORY

3652.79cm-,l, 94.70/6R
1731.08cm1. 93.57%R
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fi)
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6

I
6
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DSC Analvsis:-

1S

150

TenrFtrfir8T'l'8,

Comment: DSC & FTIR graph indicates the above sample is Paper material , one side ethylene acrylic based
dispersion coating & other side CaCo: based dispersion coating.

,\g,tvv>2
Mr. Pinaki Chatterjee
(Technical Manager)

AUTHORISED SIGNATORY

,\r,9r2tr1o'1)v
Dr. Akshayh Kumar Palai

(Quality Manager)
AUTHORISED SIGNATORY
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Date: 09JA.2O23

8. DISINTEGRATION. AFTER 12 WEEKS

Comment:-
The disintegration ofthe supplied sample by passing through 2 mm sieve after l2week in composting condition
as per ISo 17088-2021was found not more than l0% of original dry mass remain.

@d+oE,1r.vu>
Mr. Pinaki Chatterjee

(Technical Manager)
AUTI{ORISED SIGNATORY

)\?^\r%ro.@,D
Dr. Akshayh Kumar Palai

(QuatifManager)
AIJTIIORISED SIGNATORY

BEFORE DISINTEGRATION AFTER DISINTIGRATION



TR.NO.40988 ANALYSH RESULT
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9. Gemination and Plant Growth Stud

The percentage of seedling germination rate was found greater thang}Yo for both control and sample.

aPa-,'lq"^Yse.1o-ww)
Mr.Pinaki Chatterjee
(Technical Manager)

AUTIIORISED SIGNATORY

ryWdto'1A%
Dr. Akshayh Kumar Palai

(Quality Manager)
AUTHORISED SIGNATORY


